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« CAMB-MP HD

Optional

*Item 1- See page 6
*|tems 2 and 5 - See page 7
*|tem 3 - See page 8
*|tem 4 - See page 9
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+ Table CAMB-MP HD

Parts Catalog

5 Code Product description = E Code Product description =
*1 | 5208011267-0 | Complete Fertilizer Hopper 2 || 36 | 5080011120-7 | Bushing Of @38 X @45 X 35Mm 1
*2 | 5440010790-7 | Complete Platform 1 || 37 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 6
*3 15326011745-5 | Complete Subsoiler Shank(Plain Spring System) W/Support For Hoses 4 || 38 | 6020010406-7 | Pressure Washer 3/8" Media Industry 2
*4 |1 5124010696-9 | Complete Cart With Disc @20" Oil Without Leveling 2 || 39|5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm(Galvanised) 2
*5 15528010267-8 | Hydraulic System(Camb/Sab) 1 || 40 |6020010712-0 | Clamp 70-89 Ribbon 13/14Mm 4
6 |5268010141-8 | Complete Chain Stretcher 1 || 41 |6020010402-4 | Pressure Washer 1/4" Media Industry 2
7 |5368010500-2 | Cmplete Sleeve Bearing With Self Compensationr F-11094 For Hexagonal Shaft Of 1.1/4" 1 || 42 1 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 2
8 | 5460010007-9 | Complete Shaft Of Clamp 3 || 43 |6020350859-2 | Bearing Ina Gvk100-208Kppb-3-52/V V02 1
9 |6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 12 || 44 16020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 4
10 | 6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 2 || 456020310595-1 | French Head Pin @1”X 105mm 1
11 15232010323-1 | Transmission Shaft 1 || 46 | 6020317427-9 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr5 Rt 2
12 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 12 || 47 | 6020010410-5 | Pressure Washer 1/2" Media Industry 1
13 | 5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm 2 || 48 | 6020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 1
14 | 6020010412-1 | Pressure Washer 5/8" Media Industry 12 || 49 | 5024010059-0 | Smooth Washer 316,5 X @29 X 1,21Mm 1
15 | 6020051079-0 | Protection Cap Camb/Sab 1 || 50 | 5268010142-6 | Spare Chain Stretcher 1
16 | 5080010534-7 | Bushing With Hole Sq26,5 For Lock Gear 2 || 51/6020130112-5| Grease Fitting 1/8" 1
17 150800102941 | Bushing Of Motor 1 || 52 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 1
18 |6020390301-7 | Lock 5,75 X 50Mm 3 || 53 6020010252-8 | Retaining Oring 1
19 | 6020130108-7 | Grease Fitting 1/8" 1 || 54 | 6020350849-5 | Stretcher Pulley 1
20 | 6020050642-4 | Container For Instruction Manual 1 || 55 16020250116-0 | Bearing Assy F-110949 1
21 |5232010736-9 | Shaft Sq.1" X 2275Mm 1 || 56 | 6020250419-4 | Cast Iron Bearing Type Flange Cjt-07 With Fitting Grease 1/8" 28F (Frm) 1
22 15140010033-4 | Cotter Sq.5/16" X 57,9Mm 1 || 57 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 3
23 1 5256010129-5 | Gear 19 Teeth For Shaft Sq.1" 1 || 58 | 5460010004-4 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 3
24 1 5372010219-2 | Hose #2.1/2" X 1400Mm 4 || 59 |6020310016-0  Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 6
25 | 6020310506-4 | Heavy Elastic Pin @6 X 40Mm 2 Optional

26 | 5404010193-7 | Main Frame Camb / Sab Light 1 || 60 | 5530010503-2 | Complete Neveller Support 2
27 | 6020310020-8 | Hexagonal Head Bolt 1/4" X 1.1/4" 20F Unc1A Gr5 Rt 2 || 615432120012-8 | French Head Pin @3/4" X 110Mm 2
28 | 6020010410-5 | Pressure Washer 1/2" Media Industry 6 || 62 |6020390308-4| Lock Nma - Type "R" @4,5 X 80Mm 2
29 | 5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 4 || 63 | 5024010258-4 | Smooth Washer @20 X #38,5 X 3,00Mm 2
30 | 5256010105-8 | Gear 25 Teeth For Hexagonal Shaft 1.1/4" 1 || 64 5530010501-6 | Neveller Support 1
31 6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2 || 656020050118-0 | Cotterpin 1/4"X2.1/2" 2
32 | 5024010493-5 | Washer With Square Hole 26,3 X @70 X 1,20Mm 2 || 66 | 5024010130-8 | Smooth Washer @39 X 366 X 4,75Mm(Galvanised) 2
33 1 6020250481-0 | Steel Plate Bearing 03 80Msh 2 || 67 | 5080010279-8 | Pantograph Bronze Bushing 2
34 | 6020050293-3 | Chain (Asa 40) 71 Links + Amendment 1 || 68 |6020130108-7 | Grease Fitting 1/8" 2
35 | 6020310660-5 | Pin @28 x 105mm 2 || 69 | 5432010055-3 | Pantografic Pin 2
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oo

« Complete Fertilizer Hopper 5 code Product desciption E
1 |6020050400-6 | Plastic Box For Fertilizer 400 Liters With Cover 1
2 16020055247-7 | Fertilizer Conductor Inox 1
3 15530011063-0 | Support Of Fertilizer Deposit 1
4 160200501058 | Cotterpin 1/8" X 1.1/4" 2
5 16020310883-7 | Hexagonal Head Bolt Inox 5/16" X 1" 18F Unc2A Rt 12
6 |6020010434-2 | Pressure Washer Inox 5/16" Media 12
7 |5024010410-2 | Smooth Washer @9 X @38 X 2,00Mm 12
8 |5538010330-2 | Cover 2
9 16020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm 12
10 | 60200504774 | Plastic Box For Fertilizer 400 Liters Without Cover (Gray) 1
11 16020390117-0 | Cover Of Fertilizer Plastic Hopper 400 Liters (Red) 1
12 1 6020010432-6 | Plain Inox Washer @#13,3 X @27 X 2,4AMm 4
13 16020090577-9 | Shaft 1
14 1 6020390120-0 | Lower Tube For Conveyor Shaft 1
15 | 6020312507-3 | Hexagonal Head Bolt @1/2”x 1”12F W GRS RT W/Hole for Grease Fitting (Inox) 2
16 | 6020312504-9 | Hexagonal Head Bolt @1/2”x 1”12F W GR5 RTW/Hole (Inox) 2
17 | 5080010530-4 | Bushing Of Conductor 2
18 16020130108-7 | Grease Fitting 1/8" 2
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» Complete Platform

Item
All

Code Product description

6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
5530011184-9 | Right Support Of Platform

6020010412-1 | Pressure Washer 5/8" Media Industry

5044010131-0 | Platform Rear Base

5080020100-1 | Bushing Of 314 X #17,94 X 24Mm

6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt
6020312060-8 | Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp
5259010014-5 | Stair 03 Steps

9 | 6020010410-5 | Pressure Washer 1/2" Media Industry

10 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
11 15196010176-0 | Left Handrail

12 | 5024010162-6 | Smooth Washer @13 X 326 X 2,00Mm

13 | 5440010791-5 | Platform Sab/Camb-Mp

14 | 6020311174-9 | French Head Bolt 1/2" X 1.1/4" 12F W Gr2 Rt

15 | 5196010177-8 | Right Handrail

16 | 5530011185-7 | Left Support Of Platform

17 | 6020311053-0 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr2 Rp

18 | 51960101786 | Front Handrail

19 | 6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp
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Item
All

Code Product description

5372011118-3 | Hose @1/2" X 1500Mm W/1Tcg E 1Trf W/Hitch

6020251339-8 | High Pressure Hydraulic Hose 3/4" X 800Mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.3100Psi)
6020250418-6 | Hydraulic Motor Parker-Tf0280Ms030-Aaaa

6020010024-0 | 0°Ring 2-119 N3006-90Nbr (23,47)

5530010216-5 | Support Of Valve

6020010395-8 | Pressure Washer M12 Media

60202512774 | High Pressure Hydraulic Hose 3/4" X 900Mm With 2Tcg (Sae 100R2 At - PT.3100Psi)
6020430221-1 | Flow Controler Valve - Parker - Cfq-A12

6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10Mm H.5,00Mm

6020310290-1 | Hexagonal Head Bolt M6 X 1,00 X 75Mm (8.8 Rt

60200101220 | Pressure Washer M6 Media

6020310184-0 | Hexagonal Head Bolt M12 X 1,75 X 50Mm CI8.8 Rp

5412010222-5 | "T" Nipple

6020010063-0 | 0 Ring 2-116 N3006-90Nbr (18,72)

5412010144-0 | Nipple R.1/2" Bsp XR.1.1/16" Un X 55Mm Hexagonal 1.1/4"

6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm

5412010203-9 | Nipple #1.1/16" Un X @7/8" Unf X 50Mm Hexagonal 1.1/4"

54120100044 | Nipple R.1.1/16" Un XR.1.1/16" Un X 50Mm Hexagonal 1.1/4"

6020310441-6 | Hexagonal Head Bolt M12 X 1,75 X 45Mm CI8.8 Rt
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Code

« Complete Subsoiler Shank(Plain Spring System)

Item

Product description

All

6020310054-2
5024010093-0
6020311102-1
5400010110-1
5530011484-8
5054010003-6
6020310774-1
6020130108-7
6020310770-9
6020010410-5
6020050116-3
6020010418-0
5432090298-6
5530011483-0
5024010075-1
6020310754-7
5228010020-0
6020130100-1
6020310245-6
6020310252-9
5432090309-5
6020010406-7
5326011746-3
5530015537-4
6020310237-5
6020317431-7
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Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt

Smooth Washer @33,5 X #52,5 X 3,00Mm

Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rt Special
Plain Spring 217,5Mm

Lower Support Of Tyne

Sweep Of Subsoiler Shank (76 X 11Mm)

Hexagonal Nut 7/8" 9F Unc Gr5 Ch.1.7/16" Height 22,00Mm
Grease Fitting 1/8"

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
Pressure Washer 1/2" Media Industry

Cotterpin 1/4" X 2"

Pressure Washer 7/8" Media Industry

Flat Pin @1.1/4" X 164Mm

Upper Support Of Tyne

Smooth Washer #10,3 X 025 X 2,00Mm

Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
Hinge Of Shank Disarm

Grease Fitting 1/4"

Square Head Bolt 7/8" X 9.1/2" 9F Unc1A Gr5 Rp

Screw Type A3 1/2" X 2.1/4" 12F Gr2 Rp

Flat Pin @1.1/4" X 200Mm

Pressure Washer 3/8" Media Industry

Subsoiler Shank

Support Of Hose

Screw Type A3 1/2" X 3" 12F Gr2 Rp

Square Head Bolt 7/8" X 11.1/2" 9F Unc1A Gr5 Rp

N N = = BN = N = =2 W s =2 NN 0 W = N R =2 =2 =2 a0
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 Complete Cart With Disc 220" - Oil Bearing

*Item 1- See page 11
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« Table Complete Cart With Disc 220" - Oil Bearing

E Code Product description

All
Item
Al

Code Product description

1 |5124010268-8 | Rear Cart

2 |5530010497-4 | Adjustment Right Support Of Discs

3 15232010277-4 | Complete Disc Shaft

*4 1 5368010451-0 | Complete Front/Rear Oil Bearing Of 190Mm Without Protection For Shaft 1.1/4"
5 12763410181-6 | Concave Notched Disc 20”X 4,75 H. Rd 1.1/4” External Bevel

6 | 6010601053-9 | Concave Stop Washer For Shaft @1.1/4"

7 160201301087 | Grease Fitting 1/8"
8

9

36 | 60203107466 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm
37 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
38 | 5072010068-9 | Pantograph Arm W/Chock Absover And Bushing

39 | 5530010496-6 | Adjustment Left Support Of Discs

NN A~ A

6020010996-4 | Retaining Ring E-39

6020010412-1 | Pressure Washer 5/8" Media Industry

10 | 5232011598-1 | Small Shaft Of Cart

11 1 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
12 | 6010601054-7 | Convex Stop Washer For Shaft #1.1/4"

13 1 6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm
14 | 5432010055-3 | Pantografic Pin

15 | 6020310049-6 | Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp

16 | 5024010355-6 | Smooth Washer 39,5 X @65 X 3,00Mm

17 |1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
18 |6020010414-8 | Pressure Washer 3/4" Media Industry

19 | 5558050004-7 | Lock Of Nut Of Shaft

20 | 6020010410-5 | Pressure Washer 1/2" Media Industry

21 | 5232010282-0 | Shaft @1.1/4" X 370Mm

22 | 6020050118-0 | Cotterpin 1/4" X 2.1/2"

23 1 5432010581-4 | Lock Pin

24 1 5530011156-3 | Support Of Left Cart

25 | 5024010409-9 | Smooth Washer 333 X 876 X 6,30Mm

26 | 5530011157-1 | Support Of Right Cart

27 1 6020390308-4 | Lock Nma - Type "R" 04,5 X 80Mm

28 | 6020311201-0 | French Head Bolt 3/4" X 3" 16F Unf Gr5 Rp With Lock

29 | 5072010070-0 | Pantografh Arm With Bronze Bushing

30 | 6020311109-9 | Hexagonal Head Bolt 3/4" X 7.1/2" 10F Unc1A Gr5 Rp

31| 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt

32 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm
33 | 6020310509-9 | Heavy Elastic Pin @10 X 65Mm

34 1 5136012076-0 | Rear Plate

35 | 6020311080-7 | Hexagonal Head Bolt 5/8" X 4" 11F Unc1A Gr5 Rp
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>> BALDAN

« Oil Bearing

Parts Catalog

E Code Product description =
1 15368010457-0 | Spare Front/Rear Oil Bearing (Without Protection 1
2 1 6020350317-5 | Retainer #49,20 X 376,05 X 12,70Mm 2
3 15024010389-0 | Concave Back Washer 1
4 15080010499-5 | Bearing Bushing 1
5 16020350054-0 | Bearing 30210 2
6 |5538010322-1 | Bearing Cover 1
7 |5081010007-6 A Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
8 | 5024010390-4 | Convex Back Washer 1
9 | 6020190104-1 | Gascket @90 X @134 X 1/64" 3
10 | 6020010472-5 | Washer 1199(Joinseal)-1002(Arca) 2
11 | 6020010406-7 | Pressure Washer 3/8" Media Industry 4
12 | 6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 4
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« Stickers E Code Product description =
1 |6020072003-5 | Sticker Camb-Mp Hd Baldan (800 X 140Mmm) 2
2 16020070517-6 | Sticker Baldan (750 X 230Mm) 2
3 15206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm) 1
4 15206010310-0 | Sticker Disc Warning (150 X 95Mm) 1

2._ 5 |15206010309-7 | Sticker Platform Warning (107 X 145Mm) 1
: 6 |5206010307-0 | Sticker Of Gear And Chains Warning (145 X 150Mm) 1

7 15206010278-3 | Sticker For Cleaning The Fertilizer Hopper (105 X 130Mm) 1
8 | 5206010221-0 | Sticker Instruction Manual Warning (100 X 160Mm) 1

CAMB MP HD >> BALDAN

Item 1 Item 2

*Proceder periodicamente a
limpeza nos depdsitos de adubo e
semente.
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Adesivos
	Oil Bearing
	Table Complete Cart With Disc Ø20” - Oil Bearing
	Complete Cart With Disc Ø20” - Oil Bearing
	Complete Subsoiler Shank(Plain Spring System)
	Hidraulic System
	Complete Platform
	Complete Fertilizer Hopper
	Table CAMB-MP HD
	CAMB-MP HD

